
8300 North Austin Avenue · Morton Grove IL 60053 · 847-663-1701 · Fax 847-663-1702 · www.strangeengineering.net 

Installation instructions for B4116WC heavy duty (4-piston) front brake kit for 79-81 Camaro disc brake spindles. 

KIT CONTENTS 

Before you begin installation: Strange Engineering brake kits are designed for DRAG RACING ONLY!  Read these 
instructions thoroughly and save for future reference.  If after reading these installation instructions, you have any ques-
tions or comments, please do not hesitate to call us. 

Figure #1 (Passenger side shown) 

Item# Part# Qty. Description 
1 A1028A 10 1/2"-20 x 2.5" Wheel stud 
2 A1028B 10 1/2" I.D. Wheel stud washer 
3 B4114B 2 3/8"-16 x 2.00" FHSCS Caliper bracket bolt 
4 B1301E 4 3/8"-24 Press nut (Installed in B4114A) 
5 B1320H 2 Inner hub bearing cup (Timken LM67010 installed in B1324A) 
6 B1320J 2 Inner hub bearing cone (Timken LM67048) 
7 B1324A 2 Front hub “F” 4.75" B.C. 
8 B1330C 2 Outer hub bearing cup (Timken LM12710 installed in B1324A) 
9 B1381D 2 3/8"-16 x 1.00" Caliper bracket bolt 
10 B1729A 2 Hub seal (C.R. 19748) 
11 B1757C 2 Outer hub bearing cone (Timken LM12748F) 
12 B1301H 16 3/8" I.D. x 0.025" Thick caliper shim 

14 B5000Y 4 3/8"-24 x 1.125" Caliper bolt 
15 B5010 4 Soft Metallic 4-piston caliper pad 
16 B5002 1 Right hand 4-piston caliper 
17 B5004 1 Left hand 4-piston caliper 
18 P2316 2 1/8" NPT x –3AN Fitting (Installed in B5002 & B5004) 
19 B2795 1 Right hand HD/MD tapered rotor 
20 B2796 1 Left hand HD/MD tapered rotor 
21 B4114AR 1 R.H. Caliper mount bracket 

22 B4154E 2 Aluminum hub cap 
23 S3520F 2 #222 Buna O-ring (Installed on B4154E) 
24 S3402N 2 3/8" AN  washer 
25 B1381B 2 3/8" I.D. x 7/8" Long spacer 

13 B1301J 4 3/8" I.D. x 1/16" Thick caliper washer 

Not shown B4114AL 1 L.H. Caliper mount bracket 

Item # Torque Spec (ft-
lbs.) 

1 65 

3,9 35 

14 35 

Revised: Aug, 2008 



1.) Raise and support front of vehicle on a level surface using suitable equipment. 
2.) Remove wheel, stock disc, hub, brake line, and backing plate/caliper assembly from spindle. 
3.) Clean and inspect spindle for damage (spun wheel bearings, stripped threads, etc.) and repair or replace as needed.  Inspect upper 
and lower ball joints for excessive play and replace as needed. 
4.) Drill and tap top and bottom dust shield holes to 3/8"-16.  Depth should be the same as the original holes. 
5.) Mount caliper bracket (21) with the press nuts (4) facing outboard side of vehicle using one 3/8"-16 x1.00” caliper bracket bolt 
(9) in the bottom bolt location.  At the top location, use a 3/8" I.D. x 7/8" long   spacer (25) between the upright and the bracket to 
even out the mounting surface; use the 3/8"-16 x 2.00" FHSCS caliper bracket bolt (3).   Use one 3/8" caliper bracket washer (24) 
between the 3/8"-16 x 1.00" bolt head (9)and the bracket.  Torque to 35 ft. lbs. 
6.) Install 1/2" Dia. wheel studs (1) in front hub (7) using 1/2" I.D. wheel stud washer (2) and a small amount of BLUE Loc-tite®.  
Torque all studs to 65 ft-lbs.  Note: Consult your wheel and/or lug nut manufacturer for proper lug nut torque. 
7.) Pack the inboard (6) and outboard bearing cone (11) with NLGI 1 wheel bearing grease.  Note: A bearing packer is recommended 
for this procedure.  If one is not available work as much grease as possible into the cage and around the rollers. 
8.) Wipe a thin layer of wheel bearing grease on the bearing surface of the inner and outer cups (5, 8) and slide the inboard bearing 
cone (6) into hub (7). 
9.) Press the hub seal (10) into the inboard side of the hub (7) flush to the outside. 
10.) Slide the hub assembly onto the spindle then slide the outer bearing cone (11) into the hub (7).  
11.) Install the stock spindle washer and nut. 
12.) Mount the wheel and tire assembly on the hub and snug the lug nuts. 
13.) While rotating the wheel, torque the spindle nut to approximately 20 ft-lbs. 
14.) Loosen the spindle nut until the wheel spins freely and there is no end play. 
15.) Install the cotter pin, aluminum hub cap (22), and remove the wheel and tire. 
16.) Slide the rotor (19, 20) over the wheel studs flush to the face of the hub (7).  
Note: Slotted rotors mount with the arrow pointing in the direction or normal rotation (See Figure #2). 
- Please read B1850 instructions for complete caliper instructions. 
17.) Attach caliper (16, 17) with the arrow facing in the direction of normal rotor rotation using 3/8"-24 caliper bolts (14) and 3/8" 
I.D. flat washers (13).  Use 3/8" I.D. caliper shims (12) to center the caliper over the rotor, making sure pads contact the rotor evenly.  
Use any remaining shims under the head of the 3/8" Dia. Caliper bolt to prevent the bolt from contacting the rotor.  Torque the 
caliper mounting bolts (14) to 35 ft-lbs. 
18.) Connect the hydraulic lines to the calipers.  Calipers are tapped to 1/8"-27 NPT and supplied with –3AN fittings.  Use proper 
adapters to connect them to existing lines or use new –3AN braided steel line (teflon lined).  Bleed the calipers with DOT 4 or DOT 
5.1 brake fluid ONLY .   
19.) A proper break in procedure is required to avoid brake fade and uneven rotor deposits from the pads.  It consists of 8-10 brake 
applications increasing in harshness while allowing the brakes to cool slightly in between; do not keep the brakes applied between 
stops.  After the last stop the brakes should be allowed to cool completely.     
 

WARNING – RACING IS HAZARDOUS · STRANGE BRAKES ARE FOR LEGAL DRAG RACING ONLY  
Disclaimer of Warranty – Purchasers using Strange Engineering racing components and equipment any and all inventory services, purchasers acknowledge 
that due to differing conditions and circumstances under which all equipment and parts are installed and used, purchasers are not relying on Strange Engi-
neering Co. skill or judgment to select or furnish the proper part or equipment.  Purchasers expressly affirm they are relying upon their own skill or judg-
ment to select and purchase suitable goods. 
Strange Engineering Co. makes no warranties whatsoever, expressed or implied, oral or written, to purchasers.  There is no warranty of merchantability 
made to purchasers.  Strange Engineering Co., further excludes any implied warranty of fitness with respect to racing and equipment, any and all inventory 
and service. 

Note: After the initial installation of this kit, ensure that there is adequate clearance between all braking and chassis components 
by turning the wheels all the way left to right and moving them all the way up and down throughout the length of the wheel 
(suspension) travel.  Additionally, make sure that the brake lines are not interfering with the wheel travel, or subject to binding or 
kinking.  Operate the vehicle in a cautious manner until you determine that the brakes are functioning properly.  Routinely check 
and re-torque all bolts. 

Figure #2: 
Rotors and Caliper are 
directional 

Installation Instructions 



<<

  /ASCII85EncodePages false

  /AllowTransparency false

  /AutoPositionEPSFiles true

  /AutoRotatePages /None

  /Binding /Left

  /CalGrayProfile (Dot Gain 20%)

  /CalRGBProfile (sRGB IEC61966-2.1)

  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)

  /sRGBProfile (sRGB IEC61966-2.1)

  /CannotEmbedFontPolicy /Error

  /CompatibilityLevel 1.4

  /CompressObjects /Tags

  /CompressPages true

  /ConvertImagesToIndexed true

  /PassThroughJPEGImages true

  /CreateJobTicket false

  /DefaultRenderingIntent /Default

  /DetectBlends true

  /DetectCurves 0.0000

  /ColorConversionStrategy /CMYK

  /DoThumbnails false

  /EmbedAllFonts true

  /EmbedOpenType false

  /ParseICCProfilesInComments true

  /EmbedJobOptions true

  /DSCReportingLevel 0

  /EmitDSCWarnings false

  /EndPage -1

  /ImageMemory 1048576

  /LockDistillerParams false

  /MaxSubsetPct 100

  /Optimize true

  /OPM 1

  /ParseDSCComments true

  /ParseDSCCommentsForDocInfo true

  /PreserveCopyPage true

  /PreserveDICMYKValues true

  /PreserveEPSInfo true

  /PreserveFlatness true

  /PreserveHalftoneInfo false

  /PreserveOPIComments true

  /PreserveOverprintSettings true

  /StartPage 1

  /SubsetFonts true

  /TransferFunctionInfo /Apply

  /UCRandBGInfo /Preserve

  /UsePrologue false

  /ColorSettingsFile ()

  /AlwaysEmbed [ true

  ]

  /NeverEmbed [ true

  ]

  /AntiAliasColorImages false

  /CropColorImages true

  /ColorImageMinResolution 300

  /ColorImageMinResolutionPolicy /OK

  /DownsampleColorImages true

  /ColorImageDownsampleType /Bicubic

  /ColorImageResolution 300

  /ColorImageDepth -1

  /ColorImageMinDownsampleDepth 1

  /ColorImageDownsampleThreshold 1.50000

  /EncodeColorImages true

  /ColorImageFilter /DCTEncode

  /AutoFilterColorImages true

  /ColorImageAutoFilterStrategy /JPEG

  /ColorACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /ColorImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000ColorACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000ColorImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasGrayImages false

  /CropGrayImages true

  /GrayImageMinResolution 300

  /GrayImageMinResolutionPolicy /OK

  /DownsampleGrayImages true

  /GrayImageDownsampleType /Bicubic

  /GrayImageResolution 300

  /GrayImageDepth -1

  /GrayImageMinDownsampleDepth 2

  /GrayImageDownsampleThreshold 1.50000

  /EncodeGrayImages true

  /GrayImageFilter /DCTEncode

  /AutoFilterGrayImages true

  /GrayImageAutoFilterStrategy /JPEG

  /GrayACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /GrayImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000GrayACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000GrayImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasMonoImages false

  /CropMonoImages true

  /MonoImageMinResolution 1200

  /MonoImageMinResolutionPolicy /OK

  /DownsampleMonoImages true

  /MonoImageDownsampleType /Bicubic

  /MonoImageResolution 1200

  /MonoImageDepth -1

  /MonoImageDownsampleThreshold 1.50000

  /EncodeMonoImages true

  /MonoImageFilter /CCITTFaxEncode

  /MonoImageDict <<

    /K -1

  >>

  /AllowPSXObjects false

  /CheckCompliance [

    /None

  ]

  /PDFX1aCheck false

  /PDFX3Check false

  /PDFXCompliantPDFOnly false

  /PDFXNoTrimBoxError true

  /PDFXTrimBoxToMediaBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXSetBleedBoxToMediaBox true

  /PDFXBleedBoxToTrimBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXOutputIntentProfile ()

  /PDFXOutputConditionIdentifier ()

  /PDFXOutputCondition ()

  /PDFXRegistryName ()

  /PDFXTrapped /False



  /CreateJDFFile false

  /Description <<



    /BGR <>

    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>

    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>

    /CZE <>

    /DAN <>

    /DEU <>

    /ESP <>

    /ETI <>

    /FRA <>

    /GRE <>



    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)

    /HUN <>

    /ITA <>

    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>

    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>

    /LTH <>

    /LVI <>

    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)

    /NOR <>

    /POL <>

    /PTB <>

    /RUM <>

    /RUS <>

    /SKY <>

    /SLV <>

    /SUO <>

    /SVE <>

    /TUR <>

    /UKR <>

    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)

  >>

  /Namespace [

    (Adobe)

    (Common)

    (1.0)

  ]

  /OtherNamespaces [

    <<

      /AsReaderSpreads false

      /CropImagesToFrames true

      /ErrorControl /WarnAndContinue

      /FlattenerIgnoreSpreadOverrides false

      /IncludeGuidesGrids false

      /IncludeNonPrinting false

      /IncludeSlug false

      /Namespace [

        (Adobe)

        (InDesign)

        (4.0)

      ]

      /OmitPlacedBitmaps false

      /OmitPlacedEPS false

      /OmitPlacedPDF false

      /SimulateOverprint /Legacy

    >>

    <<

      /AddBleedMarks false

      /AddColorBars false

      /AddCropMarks false

      /AddPageInfo false

      /AddRegMarks false

      /ConvertColors /ConvertToCMYK

      /DestinationProfileName ()

      /DestinationProfileSelector /DocumentCMYK

      /Downsample16BitImages true

      /FlattenerPreset <<

        /PresetSelector /MediumResolution

      >>

      /FormElements false

      /GenerateStructure false

      /IncludeBookmarks false

      /IncludeHyperlinks false

      /IncludeInteractive false

      /IncludeLayers false

      /IncludeProfiles false

      /MultimediaHandling /UseObjectSettings

      /Namespace [

        (Adobe)

        (CreativeSuite)

        (2.0)

      ]

      /PDFXOutputIntentProfileSelector /DocumentCMYK

      /PreserveEditing true

      /UntaggedCMYKHandling /LeaveUntagged

      /UntaggedRGBHandling /UseDocumentProfile

      /UseDocumentBleed false

    >>

  ]

>> setdistillerparams

<<

  /HWResolution [2400 2400]

  /PageSize [612.000 792.000]

>> setpagedevice



